Permobil

Drawings Drive Motors and Brake Release

Legacy Power Bases  
 
X850  
Drive Motors and Brake Release  


 

Parts View

New Part Number Old Part Number Description Pos
NULL 316134 WHEEL 3,00-8" HIGHWAY RIGHT 3.1
NULL 316135 WHEEL 3,00-8" HIGHWAY LEFT 4.1
NULL 1821763 WHEEL 3,00-8" FRONT 5.1
NULL 310180-99-0 WHEEL 3.50-10" COARSE PATTERN 6.1
NULL 1821497 DRIVING UNIT 21,5:1 RIGHT 7.1
NULL 1821498 DRIVING UNIT 21,5:1 LEFT 8.1
1824279 1824279 SCREW M8x25 8.8 Fe/Zn 5 C 1 TAPTITE ISO 4762 11.1
600239 600239-99-0 WASH BRB 8.4x16x1.6 fzb STD - ZINC PLATED 12.1
NULL 612821 REFLECTOR GLASS 13.1
613011 1821251 BOLT MC6S 8x35 fzb ESL ISO 4762 (10.9 C2) 15.1
612531 612531-99-0 SPACER DB DIN988 8x14x0.5 * 16.1
612513 612513-99-0 WASH 8.4x23x5 HB 305 YELLOW 17.1
1821250 1821250 PLASTIC WASHER, WHEEL 8.4X15X1.5 WHITE 18.1
NULL 309049-19-0 RIM 19.1
NULL 1825545 HUB CAP KO TR EN CH2k CH8 * 20.2
1825385 1825385 HUB NUT SKF KM1 12mm Thread x 1.0mm Pitch 21.1
1825386 1825386 LOCK WASHER ISO 2982 12 (MB1 12x25x1) 22.1
600037 600037-99-0 BALL BEAR 6001-2RS1,SEAT TUBE, X850 HD3 23.1
600752 600752-99-0 BALL BEARING, SWINGARM AND WHEELS, EACH 24.1
NULL 316287 RIM 25.1
NULL 602379-00-0 TIRE 3.50-10 REAR DEEP TR * 26.1
602531 602531-99-0 TUBE 3.50-10" REAR, X850 27.1
1821762 1821762 TIRE 3,00 X 8 BLACK 30.1
600770 600770-99-0 TUBE,3.00x8,HD3 C350 X850 C3/4/500 MWD M3/5/1 F3/5 31.1
NULL 310482-99-0 Rim 32.2
1821765 1821765 TIRE 3,00-8" BLACK HIGHWAY 33.1
NULL 314165 GEAR BOX 34.1
NULL 316042 GEAR BOX 35.1
NULL 315246 BRACKET 36.1
NULL 613138 SCREW, ISO 14583 M4x30 fzb 37.1
NULL 1821760 BRAKE 38.1
1823551 1823551 SCREW M4x12 4.8 ISO 14583 HEXALOBULAR PAN HEAD 39.1
600271 600271-99-0 CIRCLIP SGA 10, HD3 KOALA, CORPUS 3G/VS 40.1
NULL 612930 MOTOR 41.1
NULL 1822317 CARBON BRUSHES SET 42.1
NULL 313649 COUPLING 43.1
601194 601194-99-0 KEY 6x6x36 DRIVE SHAFT M90T, CH, HD3, ROBO, X850 44.1
NULL 612739 SCREW, ISO 14583 M5x20 fzb 45.1
NULL 313844 STICKER 46.1
NULL 315245 BRACKET 47.1
NULL 316046 GEAR BOX 48.1
NULL 314166 GEAR BOX 49.1
NULL 314534 PROTECT POLE +/- 50.1
NULL 314948 WASHER 51.1
600578 600578-99-0 LOCK NUT M3 FZB 52.1
601202 601202-99-0 WASH BRB 3.2x 7 fzb STD 53.1
NULL 601161 BOLT M6S 5x10 fzb * 54.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 55.1
600227 600227-99-0 LOCK NUT M6 LOW fzb DIN985/ISO10511 56.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 57.1
NULL 312519 PLATE 58.1
NULL 601933-99-0 SCREW MFX-Z 3x6 fzb 59.2
601366 601366-99-0 BHCS ISO 7380 M4x 6 10.9, Fe/Zn 5, C1 60.1
601823-00 601823-00-0 RUBBER SLEEVE 4x16x30 BRAKE RELEASE/HEADR/BACKR 61.1
NULL 313998 SPRING 62.1
NULL 601722 SCREW, DIN 7991 M5x14 fzb 63.1
NULL 312444 HANDLE 64.1
NULL 312447 BUSHING 65.1
NULL 602792 HEXAGON HEAD SCREW 66.1
600194 600194-99-0 BOLT MC6S 6x20 fzb 67.1
NULL 314479 BUSHING 68.1
603083 603083-99-0 SCHACKLE, BRAKE RELEASE C400/500,P.LOCK,K450motor 69.1
311223 1820267 WIRE 70.1
NULL 312446 LINK 71.1
NULL 612341 SPRING 72.1
600842 600842-99-0 WASH BRB 5.3x12x 1 fzb 73.1
600226 600226-99-0 LOCK NUT M5 FZB 74.1
NULL 603082 COTTER 75.1
NULL 314724 BRACKET 76.1
600190 600190-99-0 BOLT MC6S 5x14 fzb 77.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 78.1
600237 600237-99-0 WASH M5 FLAT ZINC PLATED 79.1
600614 600614-99-0 NUT M6M 5 fzb, SWITCHBOX BRKT ICS, EXPLORER MINI 80.1
NULL 316145 STICKER 81.1
NULL 612384 SCREW, ISO 7046-1 M3x8 fzb 82.1
NULL 612445 PROTECTION COVER 83.1
1824407 1824407 CHARGER PROTECT COVER w/SPRING HINGE C400, C500 83.2
NULL 602704 SCREW, ISO 14583 M4x8 fzb 84.1
NULL 315889 PLATE PROTECT 85.1
311446 1821513 SWITCH BRAKE RELEASE RNET, K450 86.1

Spare Parts Catalog - v2.0 (5)